
  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

February 2025 

 

City of Lloydminster 

Water Treatment Assessment 

Final Report  



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

ISL Engineering and Land Services Ltd. is an award-winning full-service consulting 

firm dedicated to working with all levels of government and the private sector to 

deliver planning and design solutions for transportation, water, and land projects. 

 

At ISL, your identity is part of our identity. Diversity, Equity, and Inclusion (DEI) 

speaks to our core values and provides space for our teams to bring their authentic 
[...]
2.1 System Description 

The City’s existing water treatment system consists of the following three (3) main components, 

• raw water supply and storage, 

• potable water treatment, and 

• potable water storage and distribution.  

 

The following subsections will provide a description of each of the sub-components within the three 

systems listed above. A Process Flow Diagram (PFD) highlighting all of the components described in this 

section is provided below in Figure 2.1. 

 

 
 

Figure 2.1 Process Flow Diagram 

2.2 Raw Water Supply and Storage 

The raw water supply and storage system provides raw water to both the City and the Cenovus Energy 

Upgrader (Cenovus). Constructed in the summer of 1983 and placed into service during the spring of 

1984, the system was upgraded first in 1991 and finally in 1999 to address Cenovus’ increasing raw 

water demand. The major elements of this system include the: 

• River intake structure  

• River intake pump station  

• Desilting pond 

• High lift pump station 

• Raw water supply pipeline 

• Cenovus raw water pumphouse 

• Raw water reservoir 

 



 

 

 

 

 islengineering.com 

February 2025 

 

Water Treatment Assessment

The City of Lloydminster

FINAL REPORT 

8 

 

River Intake Structure 

The river intake structure is positioned in the main flow channel of the North Saskatchewan River north of 

Lloydminster. This concrete rectangular structure is responsible for drawing and directing water from the 

river into the river intake pump station. The intake structure draws in raw water from the North 

Saskatchewan River using four (4) intake ports, two (2) on each side of the intake structure. Following 

entry into the intake structure, raw water is directed to the river intake pump station via a 1,050 mm 

diameter high-density polyethylene (HDPE) pipe. The intake structure, as well as the transfer pipe, has a 

design capacity of 1,042 L/sec (90,000 m3/d). 

 

In 2020 the intake structure within the North Saskatchewan River was upgraded through the installation of 

rock and sheet piles to protect the intake from high flows and ice, while narrowing the channel to increase 

the water velocity at the intake structure and mitigate settlement of sand and gravel. 

 

River Intake Pump Station 

The river intake pump station is comprised of three (3) components. 

• A 10 mm mesh size travelling water screen with a rated capacity of 1,040 L/sec (89,856 m3/d), which 

screens out and prevents larger debris from entering the rest of the downstream raw water system. 

• Two (2) VFD-driven low-lift pumps, each with a rated capacity of 451 L/sec (38,976 m3/d) at a 

discharge pressure of 39 ft. (11.8 m) of water, which pump the raw water influent to the desilting pond. 

Provisions to direct raw water from the low lift pump wet well directly to the high lift pump wet well are 

provided in the event the desilting pond is undergoing maintenance.  

• Three (3) fixed speed high lift pumps, each with a capacity of 231 L/sec (19,923 m3/d) at a discharge 

pressure of 607 ft. (185 m) of water. These units pump the screened and de-silted river water to the 

raw water reservoir adjacent to the Water Treatment Plant (WTP) via a 750 mm diameter raw water 

supply pipeline. 

 

Desilting Pond 

The single U-shaped desilting pond is designed to remove particulate matter such as sediment and silt 

from the raw water, prior to the raw water being pumped to the raw water reservoir by the high lift pumps. 

Following desilting, the outlet from the pond flows by gravity into the high lift pump wet well. The 

volumetric capacity of the desilting pond is 122,000 m3, and a working volume of 90,000 m3.  The desilting 

pond was last dredged in 2007. 

 

Raw Water Supply Pipeline 

The high lift pumps have the capability to move river water from the high lift pump wet well to the raw 

water reservoir via a 36 km long, 750 mm diameter yellow jacketed, cement lined steel pipe with a design 

capacity of 694 L/sec (60,000 m3/d). At this capacity, the velocity of the flow within the pipe would be 

approximately 1.6 m/s. A provision is provided to bypass the raw water reservoir and directly feed the 

WTP in the event the raw water reservoir is undergoing maintenance. 

 

In addition to supplying raw water to the City and the Cenovus Energy Upgrader, raw water is drawn 

directly off the raw water supply pipeline and supplied for agricultural operations to the following 

establishments: 

• Don Whiting Farm 

• Jack Whiting Farm 

• Manley Farms Ltd. 

• L&A Farms  



 

 

 

 

 islengineering.com 

February 2025 

 

Water Treatment Assessment

The City of Lloydminster

FINAL REPORT 

9 

 

• Five L Farms Ltd. 

 

Quantock Cattle Co. is an additional agricultural establishment that holds an account to draw raw water 

directly off the raw water supply pipeline; however historical data supplied by the City suggests that 

Quantock Cattle Co. has not drawn any raw water from the raw water supply pipeline since 2011. The 

average volume of raw water supplied for agricultural operations from 2020- 2024 is 1,081 m3 per year 

 

Cenovus Raw Water Pump House 

The Cenovus Raw Water Pump House is located adjacent to both the WTP and the raw water reservoir. 

This pump house is used to supply raw water to Cenovus and is comprised of two (2) horizontal split case 

pumps, each with a capacity of 91 L/sec (7,865 m3/d) at a discharge pressure of 188 ft (57 m) of water. 

Since the 1999 upgrade, the raw water supply for Cenovus is no longer taken from the raw water 

reservoir but instead supplied directly to the suction pipework of this pump house. The split case pumps 

direct raw water from the raw water supply pipeline to Cenovus via a 9 km long 350 mm diameter PVC 

pipeline. The Cenovus supply pipeline is rated for a maximum flow rate of 15,720 m3/d. At this flow rate, 

the velocity of the flow within the pipe will be approximately 1.9 m/s. Two (2) additional users, the Driven 

Energy Legion Ball Park and the City’s golf course, also draw raw water from the Cenovus raw water 

pipeline. 

 

 

Figure 2.2 Cenovus Raw Water Pumps 

Raw Water Reservoir 

Constructed and commissioned in 1974, the raw water reservoir is located directly west of the City’s 

WTP. The volumetric capacity of the raw water reservoir is approximately 204,000 m3, of which the lower 

2 m cannot be used due to allowances for solids accumulation and position of the outlet pipework.  In 

accounting for 1 m of ice cover this results in a working raw water storage capacity of 155,000 m3 in 

winter, and 188,000 m3 in summer. 

 



 

 

 

 

 islengineering.com 

February 2025 

 

Water Treatment Assessment

The City of Lloydminster

FINAL REPORT 

10 

 

Copper sulfate is added periodically to the raw water reservoir to control algae growth within the raw 

water, typically during the spring and summer seasons. The City usually adds one (1) 25 kg bag of 

copper sulfate to the raw water reservoir during each application, which translates to a dose of 2.2 mg/L. 

Depending upon algae growth around two or three applications are made per year. 

 

2.3 Potable Water Treatment 

The City’s WTP is located at 4701 – 67 Street in the Province of Saskatchewan. Construction of the WTP 

began in late 1981 and the process was commissioned in March of 1984. The WTP was designed to treat 

a flow of 30,000 m3/d, when it was commissioned.  

 

As per the assessment completed in July 2003 by Associated Engineering, the rated net production 

capacity of the WTP was established as 21,800 m3/d.  The net production capacity was reduced further to 

20,125 m3/d as a result of the assessment performed by Worley Parsons in 2010, which was supported in 

2016 by ISL’s assessment.  In all cases the treatment capacity of the clarifier was the limiting factor.  

 

Based upon the available data between 2009 and 2024, the highest potable water volume produced by 

the WTP was 18,241 m3/d in 2015. The WTP is typically operated for about sixteen (16) hours a day at a 

fixed flowrate, with the number of hours of operation per day adjusted to account for variations in daily 

demands until the West End Reservoir is “full”. 

 

Originally the raw water from the raw water reservoir was pumped into the WTP using combinations of 

three (3) vertical inline centrifugal pumps, each with the capacity to provide 173.5 L/sec of flow (14,990 

m3/d). However, due to the presence of significant head (elevation difference) between the raw water 

reservoir and the WTP, the City Operations’ staff replaced one of the raw water pumps with a section of 

pipework. During normal operation, raw water now flows by gravity from the raw water reservoir into the 

WTP. Should the City experience high demands, the remaining two raw water pumps can be used to 

provide additional flow. 

 

The WTP accomplishes the treatment of raw water by subjecting it to the following treatment stages: 

• Coagulation 

• Flocculation and clarification 

• Media filtration 

• Disinfection 

 

Coagulation, Hydrated Lime and Powder Activated Carbon 

As a first step, aluminum sulphate (alum) is added to the water to neutralize the charge of particles and 

compounds within the raw water, which results in the formation of pin-floc. This is followed by the addition 

of hydrated lime (Lime), which assists with the downstream flocculation process and adjusts the raw 

water’s pH. Powdered activated carbon (PAC) can also be added to assist in this process. 

 

The WTP is equipped with a maximum alum storage capacity of 65,000 kg, of which only about 40,000 kg 

is stored on site. The two alum dosing pumps (which were installed in 1984) each have the capacity to 

add up to 13 L/min of alum.  

 

The Lime silo at the WTP is capable of storing a maximum of 27,750 kg of Lime. As Lime is typically only 

used between spring and fall of each year, the silo is typically filled at the start of each season. In 2024 a 

new Lime makeup and feed system was installed, which has the capacity to provide a maximum feed rate 



 

 

 

 

 islengineering.com 

February 2025 

 

Water Treatment Assessment

The City of Lloydminster

FINAL REPORT 

11 

 

of 25 kg/d. In 2023 a new PAC makeup and feed system was installed, which utilizes bulk bags of PAC 

and an eductor system for mixing and conveyance. The system has a maximum feed rate of 17 kg/d. 

 

All three systems have the option to apply chemicals to more than one location as summarized below. 

• Alum is normally applied at the raw water inlet and can be also applied at the flash mixer upstream of 

the clarifier. 

• PAC is normally applied at the flash mixer and can also be applied at the raw water inlet and at the 

mixing zone within the clarifier. 

• Lime is normally applied at the mixing zone within the clarifier but can also be applied at the flash 

mixer. 

 

Flocculation and Clarification 

Following coagulation, the partially treated water enters a single, solids contact clarifier where flocculation 

and clarification (settlement) occurs. The water enters the central feed well. (mixing zone) where an 

anionic polymer and Lime are added to the water.  Within the mixing zone the chemicals are mixed, and 

the pin-floc is encouraged to grow into larger macro-floc (flocculation). The water then exits at the bottom 

of the mixing zone (aka flocculation zone) and enters a large quiescent volume when the large macro-floc 

(solids) settles to the bottom of the clarifier and the clear, clarified water is decanted at the top of the 

clarifier. 

 

Figure 2.3 Typical Solids Contact Clarifier Arrangement 



 

 

 

 

 islengineering.com 

February 2025 

 

Water Treatment Assessment

The City of Lloydminster

FINAL REPORT 

12 

 

The clarifier at the WTP is installed with inclined tube settlers, which are positioned between the settled 

sludge at the bottom of the clarifier and the effluent launders at the top. Tube settlers consist of multiple 

inclined tubes that create a larger effective settling area. This approach reduces the vertical distance that 

the floc must travel to remove itself from the main water flow allowing for quicker and more efficient solids 

removal.  

 

At the manufacturer’s recommended maximum loading rate of 4.2 m/h (which includes the tube settlers) 

and with an effective surface area of 210 m2, the clarifier is currently rated to treat up to 21,168 m3/d, 

based upon 24/7 continuous operation. If the clarifier has to be taken off-line for maintenance, it can be 

bypassed and a direct filtration approach used to treat the raw water. Once isolated, the two sludge 

pumps that are used to waste excess sludge from the clarifier to the sanitary sewer system are used to 

completely drain the clarifier.  

 

An anionic polymer (Clearfloc AE3055) is used to aid the formation of macro-floc within the mixing zone.  

Stored on site in the form of a liquid, the polymer is made into a solution on an as-needed basis and 

added to the central feed well / mixing zone of the clarifier. The maximum polymer dose that can be 

applied is 1.0 mg/L.  

 

Filtration 

During normal operation, the clarified water is directed to a set of four (4) dual media filters that operate in 

parallel. Any solids that are not removed via the solids contact clarifier are removed during this stage. At 

the manufacturer’s recommended maximum loading rate of 11.2 m/h and with an effective filtration area 

of 27.0 m2, all four filters have a combined capacity of 28,995 m3/d based upon 24 hours of operation. 

With only three filters online this reduces to 21,747 m3/d. 

 

The four media filters are backwashed using a separate air and water backwash cycle. Once isolated, a 

single air blower is used to agitate the media and solids. Once the media is agitated, the blower is 

switched off and a single backwash pump (rated at 1,070 m3/h) is used to reverse the flow of water 

through the filter and lift / flush the collected solids out of the filter. Once the upwash phase of the 

cleaning cycle is completed the filter is filtered-to-waste and returned to service. 

 

The need to clean a media filter is based upon the head (pressure) loss across the filter or the length of 

time the filter has been in service. Typically, any filter that has been in service for more than 8 days is 

backwashed.  

 

As the water leaves the solids contact clarifier, a 

filter aid (CTI CL2410) is added at a dose of 0.05 to 

0.2 mg/L to help promote the filtration process. 

Currently, the filter aid is withdrawn directly from a 

210 Litre (55 Gallon) drum using a small Grundfos 

DDA dosing pump.  According to NSF/ANSI 

Standard 60, the maximum dose of CTI CL2410 is 

50 mg/L, which is significantly more than the doses 

applied. 

 

 

 

 

Figure 2.4 Dual Media Filters  



 

 

 

 

 islengineering.com 

February 2025 

 

Water Treatment Assessment

The City of Lloydminster

FINAL REPORT 

13 

 

Ultra-Violet (UV) Disinfection 

Commissioned in 2024, the purpose of the UV disinfection stage was to maintain the quality and 

disinfection of the potable water while the solids contact clarifier is removed from service for inspection 

and maintenance. Trojan UV Swift reactors were installed on the outlet of each media filter to provide a 3-

log reduction in both Cryptosporidium and Giardia. The UV reactors are integrated with the normal 

operation of the WTP and disinfect the filtered water prior to it entering the downstream clearwell. 

 

 

Figure 2.5 UV Reactor & Filter Outlet Pipework 

Chlorine Disinfection 

Gaseous chlorine is used to achieve the required reduction in viruses prior to the water entering the water 

distribution system. Chlorine can be added to the water at the outlet of the solids contact clarifier or the  

inlet of the clearwell. Each dosing point has a dedicated chlorinator, each with a capacity of 90 kg/d which 